

Information on this form is a guide only. User will be solely responsible for verifying its currency and accuracy with the corresponding BC Cancer treatment protocols located at www.bccancer.bc.ca and according to acceptable standards of care

PROTOCOL CODE: ULYOGLOFIT

Cycles 2 to 12

Page 1 of 2

A BC Cancer "Compassionate Acces	ss Program" request	form must be compl	•	•
DOCTOR'S ORDERS	Ht	cm Wt		
REMINDER: Please ensure drug all		s bleomycin are do		Allergy & Alert Form
DATE:	To be given:		Cycle #:	
Date of Previous Cycle: Delay treatment week(s)				
CBC & Diff of treatment				
May proceed with doses as written if w	ithin 49 hours ANC	areator than ar agu	ial to 0 5 x 109/l	nlatalata araatar than
or equal to 50 x 10 ⁹ /L	Autili 46 Hours ANC	greater than or equ	<u>iai to</u> 0.5 x 10 ⁻⁷ L,	piateiets <u>greater triaii</u>
Dose modification for:	kicity:		_	
Proceed with treatment based on bloo	d work from			
PREMEDICATIONS: Patient to take				
Physician to ensure antiviral and an				
Cycles 2 and 3:				
60 minutes prior to treatment: dexa	_			
30 minutes prior to treatment: acet	aminophen 650 to	975 mg PO and dip l	nenhydrAMINE 50) mg ∐ PO or ∐ IV
(select one)				
Cycles 4 to 12:				
Cycles 4 to 12:				
Optional if CRS with previous dose		a. 1\/		
60 minutes prior to treatment: d		•	anhudrAMINE E) ma □ □ □ or □ \/
30 minutes prior to treatment: acet a (select one)	ammophen 650 to		iennyur Alvinine 50	
Other:				
MONITORING:				
If Grade 2 or higher CRS with previous for at least 24 hours after infusion com			ients to be monito	red during infusion and
Cutokina volence symdrems (CRC)				
Cytokine release syndrome (CRS) Patients should be closely monitored for	or early signs and s	motoms indicative o	of CRS – in particu	lar fever (temperature
greater than 38 degrees Celsius), chill				
greater than 20 mmHg from baseline),	dyspnea, and tachy	cardia. Refer to prot	ocol and to the se _l	parate <u>SCCRS PPO</u> for
specific management of CRS.				
ADDITIONAL ORDERS IF INPAT	IENT TREATME	NT.		
ADDITIONAL ONDERO II INFAT				
valACYclovir 500 mg PO once daily				
cotrimoxazole 1 DS tablet PO 3 time	s each week (Mond	ay, Wednesday and	Friday)	
PREHYDRATION: ☐ 500 mL NS IV over 30 minutes prio	or to alofitamah			
DOCTOR'S SIGNATURE:	. 15 giomanias			SIGNATURE:
				UC:



Information on this form is a guide only. User will be solely responsible for verifying its currency and accuracy with the corresponding BC Cancer treatment protocols located at www.bccancer.bc.ca and according to acceptable standards of care

PROTOCOL CODE: ULYOGLOFIT Cycles 2 to 12

Page 2 of 2

DATE:			
** Have Hypersensitivity Reaction Tray and Protocol Available**			
TREATMENT:			
☐ Cycle 2:			
☐ If no Grade 2 or higher CRS with previous dose: ambulatory care treatment			
Vital signs prior to glofitamab, at the end of the infusion, and as clinically indicated.			
glofitamab 30 mg IV in 100 mL NS over 4 hours			
OR			
If Grade 2 or higher CRS with previous dose: inpatient treatment			
In addition to IV for treatment, insert saline lock for emergency management. Vital signs prior to glofitamab, every hour during infusion, at the end of the infusion, and as clinically indicated.			
glofitamab 30 mg IV in 100 mL NS over 8 hours			
Concurrent infusion with glofitamab: Infuse NS IV at 20 mL/h via Y-site connector placed immediate	diately before the injection		
☐ Cycles 3 to 12:			
☐ If no Grade 2 or higher CRS with previous dose: ambulatory care treatment			
Vital signs prior to glofitamab, at the end of the infusion, and as clinically indicated.			
glofitamab 30 mg IV in 100 mL NS over 2 hours			
OR ☐ If Grade 2 or higher CRS with previous dose: inpatient treatment			
In addition to IV for treatment, insert saline lock for emergency management.			
Vital signs prior to glofitamab, every hour during infusion, at the end of the infusion, and as o	clinically indicated.		
glofitamab 30 mg IV in 100 mL NS over 4 hours	•		
RETURN APPOINTMENT ORDERS			
Return in three weeks for Doctor and Cycle Book treatment on Day 1.			
Return in three weeks for Doctor and Cycle Admit to hospital for Cycle			
Last cycle. Return in week(s).			
CBC & Diff prior to each cycle			
If clinically indicated:			
creatinine sodium potassium phosphate calcium			
 ☐ magnesium ☐ uric acid ☐ albumin ☐ total bilirubin ☐ ALT ☐ alkaline phosphatase ☐ GGT ☐ LDH ☐ random glucose 			
immunoglobulin panel (IgA, IgG, IgM)			
HBV viral load every 3 months			
☐ Other tests: ☐ Consults:			
See general orders sheet for additional requests.			
DOCTOR'S SIGNATURE:	SIGNATURE:		
	UC:		